AIR INTAKES

150576 PARTS LIST 1 | 31/2° X 3" SLEEVE 3 | 6 MM COUPLERS
VIOLANT AIR INTAKE SYSTEM 1 | FILTER BOX 1 | 4° x 3 1/2" REDUCER 5 | 1/4° WASHERS
PART N[O 150576 1 | FILTER BOX LID 2 | 174’20 BOLTS 5 | 1/4’ LOCK WASHERS
1 VOLANT BONNET 2 3/8" BOLTS 4 1/4'-20 TRUSS HEAD SCREWS
1 | VOLANT ADAPTER 4 | 3/8" WASHERS 4 | 1/4" RUBBER WASHERS
1 | POWER FILTER W/CLAMP 2 | 3/8" LOCK WASHERS 1 | 1/2" X 17° TRIM W/SPONGE
3 | #056 CLAMPS 2 | 3/8° HEX NUTS 1 | 1/2' RUBBER GROMMET
1 #064 CLAMP 3 6 MM-30 BOLTS
X
a
ﬂlgg!gg} SIDE VIEW
¢4) 1/4"-20 TRUSS HEAD SCREWS OF BONNET
(4) 1/4" RUBBER WASHERS =
1 , VIOLANT
FILTER BOX LID RF_DUCER

VOLANT
ADAPTER

VOLANT FILTER BOX
TO SIDE
FENDER
WELL

172" X 17*
VINYL TRIM

' /SPONGE 3/8” BOLTS @

3/8" WASHERS (2

3/8° WASHERS <2

3/8" LOCK WASHERS ¢2)
3/8° NUTS @

ru——-———i N Q
i ! N ll=n
i ' i o 0
i 1 ! N
i1 ! H
T
I |
i ! X
NOTE: ATTACH THE it ! ! II
POWERCORE FILTER TO | b .
THE VOLANT ADPATER I | 5 ll=0 @ 1/4"-20 BOLTS
INSIDE THE FILTER BOX. ol s 9 () 1/4* LOCK WASHERS
= () 1/4° WASHERS
POWERCORE FILTER
W/CLAMP

\@\M\D

#056
CLAMP

BREAT HER
SE
Ho! @

#056
CLAMP

(3) 6MM
COUPLERS

[| éMM THREADED
STUD

SN S I

SEPERATE ALL
3 COMPONENTS

THROTTYE BODY

| |
| |
| |
| |
| USE 55 MM |
| OPEN WRENCH |
| |
| |
| |
| |
| |
| |

—— SEPERATE THE TwO

USE 8 MM OPEN
WRENCH. ONCE ALL
3 ARE SEPERATED
REINSTALL THIS
STUD ONLY.

CAR ACCESSORIES


http://www.carid.com/air-intakes.html
http://www.carid.com/

